


 

Farr West Engineering FINAL Washoe County Community Services Department 
CH2M i Cold Springs Wastewater System Facility Plan  

TABLE OF CONTENTS 

COLD SPRINGS WASTEWATER SYSTEM FACILITY PLAN  

EXECUTIVE SUMMARY 

TM 1 – Cold Springs Population and Sewer Flows ......................................................................... ES-1 
TM 2 – Infrastructure Condition Assessment................................................................................... ES-2 
TM 3 – Hydraulic Model Development and Collection System Capacity Assessment ................... ES-3 
TM 4 – Treatment Plant Capacity Analysis and Operational Assessment ....................................... ES-6 
TM 5 – Treatment Plant Expansion and Alternatives ...................................................................... ES-7 
[...]
2021 345 0 0 0 0 0 0 0 0 0 345 

2022 163 187 0 0 0 0 0 0 0 0 350 

2023 0 375 0 0 0 0 0 0 0 0 375 

2024 0 405 0 0 0 0 0 0 0 0 405 

2025 0 143 99 0 0 0 0 0 0 0 242 

2026 0 0 47 164 0 0 0 185 0 0 211 

2027 0 0 0 300 0 0 0 135 0 0 300 

2028 0 0 0 226 108 0 0 0 0 0 334 

2029 0 0 0 0 0 400 0 0 0 0 400 

2030 0 0 0 0 0 200 0 100 0 0 300 

2031 0 0 0 0 0 0 200 100 0 0 300 

2032 0 0 0 0 0 0 300 120 0 0 420 

2033 0 0 0 0 0 0 35 0 0 0 35 

2034 0 0 0 0 0 0 0 0 50 50 100 

2035 0 0 0 0 0 0 0 0 50 50 100 

2036 0 0 0 0 0 0 0 0 50 50 100 

2037 0 0 0 0 0 0 0 0 51 49 100 

2038 0 0 0 0 0 0 0 0 100 0 100 

2039 0 0 0 0 0 0 0 0 37 0 37 

2040 0 0 0 0 0 0 0 0 0 0 0 

2041 0 0 0 0 0 0 0 0 0 0 0 

2042 0 0 0 0 0 0 0 0 0 0 0 

2043 0 0 0 0 0 0 0 0 0 0 0 

2044 0 0 0 0 0 0 0 0 0 0 0 

2045 0 0 0 0 0 0 0 0 0 0 0 

2046 0 0 0 0 0 0 0 0 0 0 0 

2047 0 0 0 0 0 0 0 0 0 0 0 

2048 0 0 0 0 0 0 0 0 0 0 0 

2049 0 0 0 0 0 0 0 0 0 0 0 

2050 0 0 0 0 0 0 0 0 0 0 0 

Totals 880 1,110 146 690 108 600 535 320 338 199 4,926 

 



Technical Memorandum No. 1   Population and Sewer Flow 

Farr West Engineering FINAL Washoe County Community Services Department 

CH2M 1-19 Cold Springs Wastewater System Facility Plan 

3.7 INFILL DEVELOPMENT SCHEDULE 

The remaining undeveloped property in Cold Springs can be broken into four groups:  

 

• General Infill 

• Bordertown 

• Christman 135 

• Gardner Commercial 

 

The first group reflects undeveloped parcels spread throughout the existing collection system and 

is made up of approximately 60 percent zoned for residential use and 40 percent zoned for 

commercial or industrial uses.  At approximately 150 acres, this group has been assigned an 

ERU count of 470 ERUs.   

 

The second group is for the partially developed Bordertown Casino and RV Resort.  In Section 

3.3 of the 2002 Plan, the wastewater flow attributable to future Bordertown development plans 

was estimated.  The plan referenced a future commercial estimate of 133 ERUs and a future 

residential estimate of 171 ERUs.  Since the property has not been developed significantly since 

2002, these values are still valid estimates of the development potential of the Bordertown 

property.  It is projected that development at Bordertown will commence in 2024 and proceed 

until the year 2045. 

 

The Christman 135 group refers to a group of parcels at the end of S. Reno Park Blvd which 

totals approximately 135 acres.  The current land zoning is industrial, commercial and single 

family residential.  The projected count for this group is 287 ERUs, with development starting in 

2022 and ending in 2036.   

 

The final group is a 90-acre parcel which lies southeast of the intersection of White Lake 

Parkway and North Virginia St, and an 18 acre parcel to the north of U.S. 395.  Both parcels are 

owned by Gardner Properties, LLC and are currently zoned for commercial development.  Due 

to existing topography on the south parcel, only 50 percent of the parcel will be able to be 

developed.  Using a general commercial wastewater generation rate of 780 gpd/acre, this group 

has a future potential of 156 ERUs.  Development of these parcels is highly unknown and is 

therefore expected to happen at buildout. 

 

In total, these four groups represent a potential of 1,214 ERUs which can be added to the 

collection system in the future.  The estimated annual development schedule for these 

undeveloped properties can be found in Table 1-9.   

 



Technical Memorandum No. 1   Population and Sewer Flows 

Farr West Engineering FINAL Washoe County Community Services Department 
 1-20 Cold Springs Water Reclamation Facility Plan Update 

Table 1-9 – Infill Development Schedule (ERUs) 

Year 
Infill Bordertown Christman 135 

Gardner 
Commercial Sub 

Total 
Res Com Ind Res Com Res Com Ind Com 

2015 0 0 0 0 0 0 0 0 0 0 
2016 0 0 0 0 0 0 0 0 0 0 
2017 0 0 0 0 0 0 0 0 0 0 
2018 0 0 0 0 0 0 0 0 0 0 
2019 0 0 0 0 0 0 0 0 0 0 
2020 0 0 0 0 0 0 0 0 0 0 
2021 0 0 0 0 0 0 0 0 0 0 
2022 0 0 0 0 0 10 0 0 0 10 
2023 0 0 0 0 0 10 0 0 0 10 
2024 0 0 0 8 0 2 0 0 0 10 
2025 0 0 0 10 0 0 0 0 0 10 
2026 0 0 0 10 0 0 0 0 0 10 
2027 0 0 0 10 0 0 0 0 0 10 
2028 0 0 0 10 0 0 0 0 0 10 
2029 0 0 0 10 10 0 10 0 0 30 
2030 0 0 0 10 8 0 10 0 0 28 
2031 10 0 0 10 1 0 10 0 0 31 
2032 10 0 0 10 0 0 2 0 0 22 
2033 10 0 49 10 10 0 40 2 0 121 
2034 10 0 0 10 0 0 4 0 0 24 
2035 10 0 0 10 0 0 8 0 0 28 
2036 10 0 0 10 3 0 10 0 0 33 
2037 4 0 0 10 0 0 0 0 0 14 
2038 5 0 0 10 0 0 0 0 0 15 
2039 10 0 0 10 9 0 0 0 0 29 
2040 9 0 0 11 7 0 0 0 0 27 
2041 0 0 0 2 34 0 0 0 0 36 
2042 0 0 0 0 31 0 0 0 0 31 
2043 0 0 0 0 11 0 0 0 0 11 
2044 0 0 0 0 3 0 0 0 0 3 
2045 0 0 0 0 6 0 0 0 0 23 
2046 0 0 0 0 0 0 0 0 0 0 
2047 0 0 0 0 0 0 0 0 0 10 
2048 0 0 0 0 0 0 0 0 0 1 
2049 0 0 0 0 0 0 0 0 0 0 
2050 0 302 0 0 0 0 0 168 156 626 
Totals 88 330 49 171 133 22 94 170 156 1,214 



Technical Memorandum No. 1   Population and Sewer Flows 

Farr West Engineering FINAL Washoe County Community Services Department 
 1-21 Cold Springs Water Reclamation Facility Plan Update 

3.8 FUTURE COLLECTION SYSTEM SEWER FLOW ESTIMATES 

The existing collection system flows detailed in Section 2.2 plus the recommended development 
estimates presented in Sections 3.4 through 3.7 provide the basis for estimating future collection 
system flows at each planning period (i.e. 5-yr, 10-yr, 20-yr, and buildout).  Existing collection 
system flows are derived from the monitored results from the spring of 2015.  Future flow 
estimates at each planning period were developed by multiplying each future interval ERU count 
(Table 1-6) by 270 gpd/ERU with a peaking factor of 2.0; and adding these values to existing 
collection system flows.  Contributions to collection system flows as a result of future septic to 
sewer conversions were not included in this analysis.  Table 1-10 provides a summary of the 
ADWF and PHDF estimate for each planning period.   
 

Table 1-10 – Future Sewer Flow Estimates 

Scenario 
Average Flow 

(MGD) 
Peak Hour Flow 

(MGD) 
Peaking 
Factor 

Existing 0.354 0.779 2.20 

2021 0.705 1.482 2.10 

2026 1.409 2.890 2.05 

2036 2.848 5.768 2.02 

Buildout 4.944 9.959 2.01 

 
3.9 CONCLUSIONS 

The growth projections presented in this TM indicate that the collection system will expand to 
approximately 3 times its current number of ERUs by 2026 with average daily flows growing by 
5 times over this same period.  These values were generated using current County design 
standards and a reasoned projection of future development in the Cold Springs area.  The future 
ERU count, average day and peak hour flows will be used in subsequent TM’s to evaluate 
capacity restrictions in the collection system and at CSWRF.   
 



 
 

 
 

Farr West Engineering FINAL Washoe County Community Services Department 
CH2M 2-1 Cold Springs Wastewater System Facility Plan 

TECHNICAL MEMORANDUM #2 

WASHOE COUNTY COMMUNITY SERVICES DEPARTMENT 

COLD SPRINGS WASTEWATER SYSTEM FACILITY PLAN  
 
Prepared For: Alan Jones, P.E., Senior Licensed Engineer 

Prepared By: Paul Steele, P.E. 
Michael Riess, P.E. 
Mark Randall, P.E. 
Kurt Vollmers, P.E. 

 
Reviewed By: Jerry Dehn, P.E. 
 Brent Farr, P.E. 

Date: October 4, 2016 

Subject: Technical Memorandum No. 2 – Infrastructure Condition Assessment 

 
1.0 PURPOSE  

This memorandum is an assessment of the condition of the existing infrastructure at the Cold 
Springs Water Reclamation Facility (CSWRF) and the two major lift stations in the Cold Springs 
basin, the Woodland Village lift station and the Diamond Peak lift station. A team of four CH2M 
engineers comprised of mechanical, structural, electrical, and wastewater process disciplines 
visited CSWRF and the two lift stations on April 28, 2016. Findings from this site visit and an 
assessment on the general condition of facilities are included herein. 

2.0 COLD SPRINGS WATER RECLAMATION FACILITY 

2.1 FACILITY HISTORY 

The CSWRF was originally constructed in 1996 as a sequencing batch reactor (SBR) facility with 
an average daily flow capacity of 0.35 million gallons per day (MGD). This original facility 
consisted of an influent pump station, two 175,000 gallon SBR tanks, a 120,000 gallon aerobic 
digester, a chlorine contact basin, a sodium hypochlorite feed system, effluent pump station, six 
rapid infiltration basins (RIBs), and two sludge lagoons. A major plant expansion was constructed 



Technical Memorandum No. 2   Infrastructure Condition Assessment 

Farr West Engineering FINAL Washoe County Community Services Department 
CH2M 2-2 Cold Springs Wastewater System Facility Plan 

in 2004 that increased the plant capacity to 0.7 MGD. This expansion converted the existing SBR 
into an aerobic digester and added a headworks with screenings and grit removal, an oxidation 
ditch, two secondary clarifiers, a solids processing building, an in-plant pump station, six 
additional rapid infiltration basins and an operations building. A process flow diagram and site 
layout of the facility are included in Appendix B. 

2.2 INFLUENT PUMP STATION 

The influent pump station receives flow from two different sub-basins in the collection area by 
way of gravity flow. These basins include the area of the system to the northeast of Rockland Drive 
and the area at the west end of the system which is pumped into manhole 260722090903 by the 
Diamond Peak lift station. The pump station is a wet well/drywell configuration containing two 
800 gpm pumps in a duty/standby arrangement. The pump station lifts the gravity sewer flow into 
the headworks channel. 

Structure 

The uppermost (few) feet of the reinforced concrete wet well at the influent pump station is starting 
to show concrete deterioration due to hydrogen sulfide gas corrosion. There are no visible signs of 
reinforcing steel corrosion. Remediation is recommended to prevent corrosion of the reinforcing 
steel. The steel dry well appears to be in good structural condition. 

Pumps and Equipment 

The influent pump station contains two vertical centrifugal pumps installed in a 10-foot diameter 
prefabricated below-grade steel drywell with above-grade access hatch. Each pump is equipped 
with a 15 hp constant-speed motor, and has a nominal capacity of 800 gpm at 35 feet TDH. Pump 
suction is drawn from an adjacent 8-foot-diameter precast concrete wetwell. Resilient-seated gate 
valves, and a spring-and-lever check valve, serve each pump. Piping is ductile iron. Pumps are 
controlled via a bubbler-type level sensor and control panel. A small duplex air compressor and 
receiver unit serves the bubbler system. A simplex sump pump with integral float controller 
conveys nuisance drainage to the wetwell. The drywell is equipped with interior lighting, a blower 
for ventilation, a heater, and a dehumidifier. The lights and blower are automatically energized 
when the access hatch is opened. 

All components appeared to be in good working order, except the dehumidifier was unplugged 
and reported to be no longer used. Paint coatings on the structure interior and on equipment were 
intact and appeared to be in good condition. The station appeared to be well-maintained. Given 
the age of the pumps, the performance of both the pump and the motor should be tested and 
verified. If the pump and motor are performing well and continue to be maintained, the pumps 
may provide service well beyond typical useful life estimates.  

The floor of the drywell is approximately 25 feet below grade, with access via a hatch and ladder. 
Operator entry to the drywell requires confined-space-entry equipment and all associated safety 



Technical Memorandum No. 2   Infrastructure Condition Assessment 

Farr West Engineering FINAL Washoe County Community Services Department 
CH2M 2-3 Cold Springs Wastewater System Facility Plan 

protocol. Access to equipment within the drywell is relatively constrained, and removal or 
installation of any heavy equipment is by crane through the vertical manway access riser. 

2.3 HEADWORKS 

The headworks structure is an elevated open channel with an influent sampler, perforated basket 
spiral screen, vortex grit chamber and grit classifier. The entire system is exposed to the 
atmosphere and is equipped with freeze protection for the exposed equipment. Both the screens 
and the grit tank have a peak hydraulic capacity of 4.5 MGD.  

Structure 

Concrete corrosion due to hydrogen sulfide gas is present at the top of the influent channel 
upstream of the screens. The corrosion has been limited to the concrete surface and consists of loss 
of cement and exposed aggregate. There is no visible sign of rebar corrosion. Remediation is 
recommended to restore the concrete surfaces and protect the reinforcing steel. .  

Screen 

The perforated basket screen assembly is constructed of stainless steel and appears to be both free 
of corrosion, and functional. The 1.5 hp drive motor and gearbox were also free of corrosion and 
functional. The condition of the submerged screen agitator was not observable. Heat tracing and 
insulation over the spray water line serving the screen assembly appeared to be in a state of repair 
during the site visit, as portions of the heat tracing were exposed. The ultrasonic level transmitter 
located at the upstream side of the screen was installed in 2004 – some UV degradation of the 
housings is evident. 

Grit Chamber 

The grit chamber, inclusive of the motorized propeller, gearbox, motor, grit pump, and primer 
system was out of service and electrically disconnected at the time of the assessment, but was not 
reported to be damaged or otherwise faulty. The gearbox paint coating was in poor condition in 
several locations, and repainting is recommended. Thermal insulation over the priming lines was 
degraded and in need of replacement. Associated ductile iron piping appeared to be in good 
condition. 

Grit Classifier 

The classifier has minor corrosion, is exposed and subject to frequent freezing causing operational 
problems, and was out of service for repair at the time of assessment. The classifier was reportedly 
taken out of service entirely in mid-May 2016. Repair or replacement of the classifier with another 
functioning unit is recommended in the short term in order to avoid grit buildup in the oxidation 
ditch and digesters. Long term, it is recommended to add a greater level of freeze protection, either 
with additional heat tracing or by relocating grit classification into a heated indoor environment 
that would not be subject to freezing. 



Technical Memorandum No. 2   Infrastructure Condition Assessment 

Farr West Engineering FINAL Washoe County Community Services Department 
CH2M 2-4 Cold Springs Wastewater System Facility Plan 

Influent Sampling 

The automatic influent sampler was not functioning at the time of the site visit, and the operators 
were reportedly collecting composite samples by hand. This is a labor intensive process that 
potentially introduces error into the samples themselves. It is recommended that the sampler be 
repaired or replaced. 

Flow Measurement 

Influent flow rate is measured by a 16-inch magnetic flow meter located in a below-grade precast 
concrete vault adjacent to the headworks facility. The measured flow includes the pumped flow 
from the influent pump station and the flow pumped directly from the Woodland Village lift 
station. Peak flow measurements at this location reflect pumped flow rates and not system 
wastewater generation. The meter and piping are functional, but the pipe flanges have areas of 
heavy corrosion that should be repaired and the paint coating replaced. 

2.4 OXIDATION DITCH 

The oxidation ditch is a 390 foot long racetrack type channel 32 feet wide and 11 feet deep. The 
ditch is operated in a way to remove both carbonaceous biochemical oxygen demand (CBOD) and 
total nitrogen. Nitrogen is removed through the conversion of ammonia to nitrate under aerobic 
conditions, and conversion of nitrate to nitrogen gas during anoxic conditions. The brush aerators 